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1. General information

Applicant: GLUESYS CO.,LTD.

Applicant address: SF, 11-31, Simin-Daero327beon-gil, Dongan-gu, Anyang-si, Gyeonggi-do, Korea

Test site: KES Co., Ltd.

Test site address: C-3701, 40, Simin-daero 365beon-gil, Dongan-gu, Anyang-si, Gyeonggi-do, Korea
473-29, Gayeo-ro, Yeoju-si, Gyeonggi-do, Korea

FCC rule part(s): 15.247

FCC ID: 2AETX-STORPIAM7

Test device serial No.:  [X] Production [] Pre-production [ ] Engineering

1.1. EUT description
Equipment under test ~ Storpia

Frequency range 2412 Mz ~ 2462 Mi(11b/g/n_HT20)
2422 Miz ~ 2452 Mi(11n_HT40)

Modulation technique  DSSS, OFDM

Number of channels 2412 Wz ~ 2462 M(11b/g/n_HT20): 11
2422 Mz ~ 2452 Mi(11n_HT40): 7

Antenna type Patch antenna(Antenna 1, Antenna 2)
Antenna gain Antenna 1: 1.25 dBi, Antenna 2: 3.05 dBi
Power source DC 3.7V(Battery)

1.2. Test configuration

The GLUESYS CO.LTD. FCC ID: 2AETX-STORPIAMY was tested per the guidance of KDB 558074
D01 v03r05. ANSI C63.10-2013 was used to reference the appropriate EUT setup for radiated spurious
emissions testing

1.3. Device modifications
N/A

1.4. Derivation model information
N/A
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1.5. Frequency/channel operations

Ch. Frequency (Mk) Mode

01 2412 802.11b/g/n_HT20
06 2437 802.11b/g/n_HT20
11 2462 802.11b/g/n_HT20
Ch. Frequency (Mi) Mode

03 2422 802.11n_HT40
06 2437 802.11n_HT40
09 2452 802.11n_HT40

1.6.  Worst case data rate
1. Radiated emission and power line conducted emission were performed with the EUT set to transmit
at the channel with highest output power as worst-case scenario.
2. Worst-case data rates were:

802.11b: 1 Mbps (SISO)

802.11g: 6 Mbps (SISO)
802.11n_HT20: MCS3 (S1SO)
802.11n_HT40: MCS6 (SI1SO)
802.11n_HT20: MCS12 (MIMO)
802.11n_HT40: MCS12 (MIMO)

1.7. Using antenna information

Mode Bandwidth (Mk) Antenna 1 Antenna 2 Antenna 1+2
802.11b 20 v v X
802.11¢g 20 v v X
802.11n 20 v v v
802.11n 40 v v v
Antenna 1 gain(dBi) Antenna 2 gain(dBi) Total gain(dBi)No®!

1.25 3.05 5.21

Note.
1. Ant Gain = 101og[(10%"*+10%%+ . +10N**)2]/N anr
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2. Summary of tests
Reference Parameter Test results
15.247(a)(2) 6 dB bandwidth Pass
15.247(b)(3) Peak output power Pass
15.247(e) Power spectral density Pass
15.205 15.209 Radiated restricted band and emission Pass
15.247(d) Conducted spurious emission and band edge Pass
15.207(a) AC conducted emissions Pass

This report shall not be reproduced except in full, without the written approval of KES Co., Ltd.
The test results in the report only apply to the tested sample.

KES-P-5101-14 Rev. 1 KES A4




KES Co., Ltd.
C-3701, 40, Simin-daero 365beon-gil, Test report No.:
KE Dongan-gu, Anyang-si, Gyeonggi-do, Korea KES-RF-17T0018
Tel: +82-31-425-6200 / Fax: +82-31-424-0450 Page (7 ) of (128)

www.kes.co.kr

3. Test results

3.1. 6 dB bandwidth

Test procedure

KDB 558074 D01 v03r05 — Section 8.1 or 8.2
Used test method is section 8.1.

Section 8.1
1. RBW = 100 kifz.
2. VBW = 3 X RBW.
3. Detector = peak.
4. Trace mode = max hold.
5. Sweep = auto couple.
6. Allow the trace to stabilize
7. Measure the maximum width of the emission that is constrained by the frequencies associated with

the two outermost amplitude points (upper and lower frequencies) that are attenuated by 6 dB
relative to the maximum level measured in the fundamental emission.

Section 8.2

The automatic bandwidth measurement capability of an instrument may be employed using the X dB
bandwidth mode with X set to 6 dB, if the functionality described above (i.e., RBW = 100 kilz, VBW >3 X
RBW, peak detector with maximum hold) is implemented by the instrumentation function. When using this
capability, care shall be taken so that the bandwidth measurement is not influenced by any intermediate
power nulls in the fundamental emission that might be > 6 dB.

Limit
According to §15.247(a)(2), systems using digital modulation techniques may operate 902 ~ 928 Mz, 2 400 ~
2 483.5 Mk, and 5 725 ~ 5 850 M bands. The minimum 6 dB bandwidth shall be at least 500 Kkilz.
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Test results
SISO (Antenna 1)

6 dB bandwidth of 20 Mz bandwidth

Measured 6 dB bandwidth(Mk)

Limit(Mt)
Frequency (M) 802.11b 802.11g 802.11n
2412 10.072 16.368 17.279
2437 10.072 16.368 17.279 0.5
2462 10.029 16.368 17.279
6 dB bandwidth of 40 Mz bandwidth
Measured 6 dB bandwidth(Mt)
Frequency(Mtk) 802.11n Limit(MHz)
2422 36.350
2437 36.350 0.5
2452 36.350
SISO (Antenna 2)
6 dB bandwidth of 20 Mk bandwidth
Measured 6 dB bandwidth(Mk) o
Limit(Mk)
Frequency(Mk) 802.11b 802.11g 802.11n
2412 10.072 16.368 17.323
2437 10.072 16.368 17.323 0.5
2462 10.072 16.368 17.323

6 dB bandwidth of 40 Mz bandwidth

Measured 6 dB bandwidth(Miz)

Frequency(Mtk) 802.11n Limit(MHz)
2422 36.350
2437 36.350 0.5
2452 36.350
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MIMO (Antenna 1+2)

6 dB bandwidth of 20 Mz bandwidth

Measured 6 dB bandwidth(Mi)

Frequency(Mtk) 802.11n(Antenna 1) | 802.11n(Antenna 2) Limit(Mk)
2412 17.583 17.279
2437 17.279 17.323 0.5
2462 17.279 17.540

6 dB bandwidth of 40 Mz bandwidth
Measured 6 dB bandwidth(Mk)

Frequency(Mk) 802.11n(Antenna 1) | 802.11n(Antenna 2) Limit(Mi)
2422 36.350 36.350
2437 36.350 36.350 0.5
2452 36.350 36.350
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3.2. Output power

Test procedure

KDB 558074 D01 v03r05 — section 9.1.1 or 9.1.2
Used test method is section 9.1.2.

Section 9.1.1
This procedure shall be used when the measurement instrument has available a resolution bandwidth that is gr
eater than the DTS bandwidth.

Set the RBW = DTS bandwidth.

Set VBW = 3 X RBW.

Set span = 3 X RBW

Sweep time = auto couple

Detector = peak

Trace mode = max hold

Allow trace to fully stabilize

Use peak marker function to determine the peak amplitude level

PRI WD =

Section 9.1.2

The maximum peak conducted output power may be measured using a broadband peak RF power
meter. The power meter shall have a video bandwidth that is greater than or equal to the DTS ba
ndwidth and shall utilize a fast-responding diode detector.

Limit

According to §15.247(b)(3), For systems using digital modulation in the 902~928 Mz, 2 400~2 483.5 M,
and 5 725~5 850 Mz bands: 1 Watt. As an alternative to a peak power measurement, compliance with the
one Watt limit can be based on a measurement of the maximum conducted out-put power. Maximum
Conducted Out-put Power is defined as the total transmit power delivered to all antennas and antenna
elements averaged across all symbols in the signaling alphabet when the transmitter is operating at its
maximum power control level. Power must be summed across all antennas and antenna elements. The
average must not include any time intervals during which the transmitter is off or is transmitting at a reduced
power level. If multiple modes of operation are possible (e.g., alternative modulation methods), the
maximum conducted output power is the highest total transmit power occurring in any mode.

According to §15.247(b)(4), The conducted output power limit specified in paragraph (b) of this section is
based on the use of antennas with directional gains that do not exceed 6 dBi. Except as shown in paragraph
(c) of this section, if transmit-ting antennas of directional gain greater than 6 dBi are used, the conducted
output power from the intentional radiator shall be reduced below the stated values in paragraphs (b)(1),
(b)(2), and (b)(3) of this section, as appropriate, by the amount in dB that the directional gain of the antenna
exceeds 6 dBi.
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Test results

SISO (Antenna 1)

Measured output power (dBm)

2412 M 2437 Mt 2462 Mt
Mode Peak Average Peak Average Peak Average
11b 15.46 11.67 15.10 11.33 14.77 10.62
I1g 20.76 12.53 20.56 12.02 20.31 11.41
I1n 20.66 12.47 20.44 11.97 20.17 11.21
i 2422 Mt 2437 Mt 2452 Mt
Peak Average Peak Average Peak Average
l1n 20.67 11.06 20.47 10.74 20.12 10.50
SISO (Antenna 2)
Measured output power (dBm)
2412 Mt 2437 Mt 2462 Mt
Mode Peak Average Peak Average Peak Average
11b 17.13 13.40 15.95 12.24 15.69 11.99
l1g 24.03 14.68 23.08 13.63 22.51 13.19
11n 23.87 14.50 22.85 13.52 22.43 13.13
2422 Mt 2437 Mt 2452 Mt
Mode Peak Average Peak Average Peak Average
I1n 23.77 13.11 22.72 12.15 22.89 12.36
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MIMO (Antenna 1+2)

Measured output power (dBm)

2412 M 2437 Mk 2462 Mt
Mode | Antenna
Peak Average Peak Average Peak Average
0 19.89 11.35 19.75 10.98 19.56 10.83
11ln 1 23.29 13.16 22.85 12.42 22.35 11.90
Sum™*¢! 24.92 15.36 24.58 14.77 24.19 14.41
2422 M 2437 Mk 2452 M
Mode | Antenna
Peak Average Peak Average Peak Average
0 20.04 10.53 20.07 10.45 20.03 10.21
11ln 1 23.26 12.66 22.10 11.89 21.50 11.25
Sum™*! 24.95 14.73 24.21 14.24 23.84 13.77
Note.
1. Sum= 1010g(10/\(Antenna 1/10)+10/\(Antenna 2/10))
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3.3. Power spectral density
Test procedure
KDB 558074 D01 v03r05— section 10.2

1. Set analyzer center frequency to DTS channel center frequency.

2. Set the span to 1.5 times the DTS channel bandwidth.

3. Set the RBW : 3 kiz = RBW = 100 kiz

4. Set the VBW > 3 X RBW.

5. Detector = peak.

6. Sweep time = auto couple.

7. Trace mode = max hold.

8. Allow trace to fully stabilize.

9. Use the peak marker function to determine the maximum amplitude level.

10. If measured value exceeds limit, reduce RBW(no less than 3 kiz) and repeat.

Limit

According to §15.247(e), For digitally modulated systems, the power spectral density conducted from the
intentional radiator to the antenna shall not be greater than 8 dBm in any 3 kiz band during any time interval
of continuous transmission. This power spectral density shall be determined in accordance with the
provisions of paragraph (b) of this section. The same method of determining the conducted output power
shall be used to determine the power spectral density.
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Test results
SISO (Antenna 1)

PSD of 20 M bandwidth

Measured PDS(dBm) L
Limit(dBm)

Frequency (M) 802.11b 802.11g 802.11n

2412 -18.70 -17.16 -16.13

2437 -18.63 -17.20 -16.64 8

2462 -19.39 -17.62 -16.52

PSD of 40 Mz bandwidth
Measured PDS(dBm)

Frequency (M) 802.11n Limit(dBm)

2422 -17.97

2437 -18.28 8

2452 -18.37

SISO (Antenna 2)
PSD of 20 Mz bandwidth
Measured PDS(dBm) L.
Limit(dBm)

Frequency (M) 802.11b 802.11g 802.11n

2412 -16.91 -13.06 -12.22

2437 -17.64 -13.12 -12.55 8

2462 -18.32 -14.38 -13.96

PSD of 40 Mz bandwidth
Measured PDS(dBm)

Frequency (M) 802.11n Limit(dBm)

2422 -15.93

2437 -16.30 8

2452 -16.47
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MIMO (Antenna 1+2)

PSD of 20 Mz bandwidth

Measured PDS(dBm)

Frequency(Mz) | 802.11n(Antenna 1) | 802.11n(Antenna 2) Sum netet Limit(dBm)
2412 -14.53 -11.76 -9.92
2437 -15.17 -12.28 -10.48 8
2462 -16.50 -12.58 -11.10

PSD of 40 Mt bandwidth
Measured PDS(dBm)

Frequency(Mz) | 802.11n(Antenna 1) | 802.11n(Antenna 2) Sum notet Limit(dBm)
2422 -18.27 -16.00 -13.98
2437 -18.74 -16.69 -14.58 8
2452 -18.57 -16.69 -14.52

Note.

1. Sum=1 Olog(lo/\(Antenna 1/10)+ 1 OA(Antenna 2/10))
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3.4. Radiated restricted band and emissions

Test setup

The diagram below shows the test setup that is utilized to make the measurements for emission from 9 kifz to
30 MEz Emissions.

Turn Table

EUT

ﬁ ? Coaxial

Power Cable 0.8m —Cable

PR—— i

Ground Plane

Power

EMI Receiver

The diagram below shows the test setup that is utilized to make the measurements for emission from 30 Mtz
to 1 (fz emissions.

Turn Table
1m —4m
EUT
Coaxial
Power Cable 0.8m Cable

. i

Ground Plane
Power

EMI Receiver
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The diagram below shows the test setup that is utilized to make the measurements for emission from 1 Gz to
the tenth harmonic of the highest fundamental frequency or to 40 (lz emissions, whichever is lower.

i Antenm
i - tower
i
i
EUT RN S ‘j— p Horn
Y antenna
dm /
( B Spectrum
| L‘ N analyzer
¢ i S
| |
Turntable i Im \
Sm
r Pre-amp +—‘_|;|%§
| | | |

Test procedure below 30 MHz

1. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter
anechoic chamber test site. The table was rotated 360 degrees to determine the position of the
highest radiation.

2. Then antenna is a loop antenna is fixed at one meter above the ground to determine the maximum
value of the field strength. Both parallel and perpendicular of the antenna are set to make the
measurement.

3. For each suspected emission, the EUT was arranged to its worst case and then the table was turned
from 0 degrees to 360 degrees to find the maximum reading.

4. The test-receiver system was set to average or quasi peak detect function and Specified Bandwidth
with Maximum hold mode.

Test procedure above 30 MHz
1. Spectrum analyzer settings for f <1 GHz:
Span = wide enough to fully capture the emission being measured
RBW =100 Kz
VBW = RBW
Detector = quasi peak
Sweep time = auto
Trace = max hold
2. Spectrum analyzer settings for f =1 (llz: Peak
Analyzer center frequency was set to the frequency of the radiated spurious emission of interest
RBW =1 Mk
VBW = 3 Mk
Detector = peak
Sweep time = auto
Trace = max hold
Trace was allowed to stabilize

SISICITACES)

SISISICETACIS)
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3. Spectrum analyzer settings for f =1 (liz: Average

Analyzer center frequency was set to the frequency of the radiated spurious emission of interest

RBW=1 Mk

VBW >3 x RBW

Detector = RMS, if span/(# of points in sweep) = (RBW/2). Satisfying this condition may

require increasing the number of points in the sweep or reducing the span. If this condition

cannot be satisfied, then the detector mode shall be set to peak.

Averaging type = power(i.e., RMS)

1) As an alternative, the detector and averaging type may be set for linear voltage averaging.

2) Some instruments require linear display mode in order to use linear voltage averaging. Log or
dB averaging shall not be used.

Sweep = auto

Trace = max hold

Perform a trace average of at least 100 traces.

A correction factor shall be added to the measurement results prior to comparing to the emission

limit in order to compute the emission level that would have been measured had the test been

performed at 100 percent duty cycle. The correction factor is computed as follows:

CIZIC)S)

3]

©®Q

1) If power averaging (RMS) mode was used in step (5, then the applicable correction factor is
10 log(1/x), where x is the duty cycle.

2) If linear voltage averaging mode was used in step (5), then the applicable correction factor is
20 log(1/x), where x is the duty cycle.

3) If a specific emission is demonstrated to be continuous (= 98 percent duty cycle) rather than
turning on and off with the transmit cycle, then no duty cycle correction is required for that
emission.

Note.
1. f<30 M, extrapolation factor of 40 dB/decade of distance. Fg = 40log(Dw/Ds)
f =30 M, extrapolation factor of 20 dB/decade of distance. F4 = 20log(Dw/Ds)

Where:
Fq4 = Distance factor in dB
Dm = Measurement distance in meters
Ds = Specification distance in meters

CF(Correction factors(dB)) = Antenna factor(dB/m) + Cable loss(dB) + or Amp. gain(dB) + or Fq(dB)
Field strength(dBzV/m) = Level(dBxV) + CF (dB) + or DCF(dB)

Margin(dB) = Limit(dB/V/m) - Field strength(dBxV/m)

Emissions below 18 (llz were measured at a 3 meter test distance while emissions above 18 (i

were measured at a 1 meter test distance with the application of a distance correction factor.

7. The fundamental of the EUT was investigated in three orthogonal orientations X, Y and Z, it was determined
that X orientation was worst-case orientation; therefore, all final radiated testing was performed with the
EUT in X orientation.

8. The worst-case emissions are reported however emissions whose levels were not within 20 dB of
respective limits were not reported.

A
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Limit

According to 15.209(a), for an intentional radiator devices, the general required of field strength of radiated
emissions from unintentional radiators at a distance of 3 meters shall not exceed the following values :

Frequency (Mtk) Distance (Meters) Radiated (zV/m)
0.009 ~ 0.490 300 2400/F(kifz)
0.490 ~ 1.705 30 24000/F(kHz)

1.705 ~30.0 30 30
30 ~ 88 3 100%**
88 ~216 3 150%*
216 ~ 960 3 200**

Above 960 3 500

**Except as provided in paragraph (g), fundamental emissions from intentional radiators operating under this
Section shall not be located in the frequency bands 54 ~ 72 Mz, 76 ~ 88 Mz, 174 ~ 216 Mz or 470 ~ 806 M.
However, operation within these frequency bands is permitted under other sections of this Part, e.g., Sections

15.231 and 15.241.
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Duty cycle

Regarding to KDB 558074 DO1_v03r05, 6.0, the maximum duty cycles of all modes were investigated and
set the spectrum analyzer as below.

Set RBW = OBW if possible; otherwise, set RBW to the largest available value. Set detector = peak or
average. The zero-span measurement method shall not be used unless both RBW and VBW are > 50/T and
the number of sweep points across duration T exceeds 100.

Test mode Ton time Period Duty cycle Duty cycle Duty cycle correction factor
(ms) (ms) (Linear) (%) (dB)
802.11b 10.00 10.00 1 100 0
802.11g 10.00 10.00 1 100 0
802.11n(HT20) 10.00 10.00 1 100 0
802.11n(HT40) 10.00 10.00 1 100 0

~

Duty cycle (Linear) = Ton time/Period
DCF(Duty cycle correction factor (dB)) = 10log(1/duty cycle)
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S— - T ————
ey GRRTRARR) 8 4 k il T Ready  RARANANRD W )
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Test results (Below 30 Mk)
Mode: 802.11n(HT40) MIMO

Distance of measurement: 3 meter
Channel: 3(Worst case)

Frequency Level Ant. Pol. CF Fad Field strength Limit Margin
(Mtz) (dBuv) (HV) (dB) (dB) (dBuV/m) (dBsV/m) (dB)

No spurious emissions were detected within 20 dB of the limit

Horizontal

Vertical

Spectrum ] o Spectrum ] e
Rof Lovel 57.00 dBuv & RBW (608) 200 Hz Raf Loval 57,00 dByy & RBW (6dB) 200 Ha
At OdB  SWT 13.4ms & VBW JkHz Mode Auto FFT Att OB SWT i34ms & VBW 3kH: Mode Auto FFT
@17k Max @17k Max
CTTRY] 2.50 dBpY| Mi1] 2.03 dBpY|
50 di 95,010 kHzl 50 95,010 kHzl
40 dB 40
30 dey 30 dey
20 diuv 20 diu
10 s 10 diys
0 deas - 0 dias -
i L flomitaing A i
----- - - i e S TR e |
10 das ] ! - e 10 diu Lot - ! N T
20 df 20 df
~30 day/ <30 day
40 il 40 di
CF 79.5 kHz 691 pts Bpan 141.0 kHz Start 9.0 kHz 691 pts Stop 150.0 kHz
Markor Markor
|_Type | Ref | Trc | atimulus Rosponse | Function | Function Result | |_Type | Ref | Trc | atimulus Rosponse | Function | Function Result |
[ M1 1 95,01 iHz -3 50 depv [ M1 1 95,01 iHz -3.03 depv

il T Measuring... m 4 L il

o
v

Spectrum ] o Spectrum ]

Rof Lovel 57.00 dBpv = RBW (5dB) 0 kHz Rof Lovel 57.00 dBpv = RBW (5dB) 0 kHz

At DdB  SWT 2.1 ms & VBW 100 kHz Mode Auto FFT Att OdB  SWT 2.1 ms & VBW 100 kH: Mode Auto FFT
@17k Max @17k Max

mi[1] 6.22 dBpY| mi[1] 6.75 dBpY|

50 d 1720 ki 50 dBg 172.0 kiz|
40 dB 40

30 dey 30 day

20 deuv 20 dius

10 dif 10 dBy

4 h

a*;;:"""“ P i e ad b it st e S| PR T " Abatihat eolan (;‘d“g;“«'u i T CRTRETORTY FrAECE ¥ By L A o Ty

10 diys 10 diys

20 df 20 df

~30 day/ <30 day

-40 dBy! -40 dBy!

Start 150.0 kiz 691 pis Stop 30.0 Mz Start 150.0 kiz 691 pis Stop 30.0 Mz
Markor Markor
|_Type | Ref | Trc | atimulus Rosponse | Function | Function Result | |_Type | Ref | Trc | atimulus Rosponse | Function | Function Result |
[ M1 1 172.0 kHz .22 digv [ M1 1 172.0 kHz .75 digv

il T Measuring... m 4 L il
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Test results (Below 1 000 MHz) — Worst case
Mode: 802.11n(HT40) MIMO
Distance of measurement: 3 meter
Channel: 3(Worst case)
Horizontal Vertical
 LEvel (dBuVim) o Level (dBulim)
70| 70|
60| B0)
FCC CLASS-B FCC CLASS-B

50 SEU| P

|

s 500, 600,
Frequency (MHz)

400.

500. 600.
Frequency (MHz)

1000

Freq
MHz

72.68
125.86
2171
248.49

Bow e

6 361.74

Read
Level

Ant Cable Preamp Limit
Factor Loss Factor Line

Over
Limit

Pol/Phase

dBuV/m

29.64
34.48
33.93
33.43

35.48

dB/m dB d8 dBuV/m
8.98 0.84 0.00 40.00
9.43 1.19 9.80 43.50
11.66 1.43 ©.80 46.90
12.14 1.54 9.80 46.80
14.81 1.96 ©.00 46.00 -

-10.36

-9.82

-12.87
-12.57

herizontal
horizontal
horizontal
horizontal

horizontal

5

Freq Level

Read
Level

Ant
Factor

Cable Preamp Limit
Loss Factor Line

Over
Limit

Pol/Phase

MHz dBuV/m

36.79 27.37
72.68 27.32

125.06 26.91
250.19 31.34

dB dB dBuV/m

.58 0.00 40.00
.34 9.00 42.09

1.10 8.08 43.58
8.89 46.09

-12.63
-12.68

-16.59
-14.66

vertical
vertical

wvertical
vertical
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Test results (Above 1 000 Miz)

Mode: 802.11b_Ant 1

Distance of measurement: 3 meter

Channel: 01

Frequency Level Detect mode Ant. Pol. CF DCF Field strength Limit Margin

(Miz) (dBV) (HIV) (dB) (dB) dBN/m) | (dBN/m) (dB)
1837.90 48.58 Peak H -0.08 - 48.50 74.00 25.50
2162.10 47.19 Peak H 1.99 - 49.18 74.00 24.82
2344.40 47.84 Peak H 2.53 - 50.37 74.00 23.63
2341.07 48.33 Peak H 2.52 - 50.85 74.00 23.15
1493.50 47.33 Peak \'% -3.14 - 44.19 74.00 29.81
1522.40 47.49 Peak \% -2.91 - 44.58 74.00 29.42
2162.10 47.28 Peak \% 1.99 - 49.27 74.00 24.73
2344.54 48.02 Peak \'% 2.53 - 50.55 74.00 23.45
3206.00 51.43 Peak H -0.02 - 51.41 74.00 22.59
3206.00 50.07 Peak \% -0.02 - 50.05 74.00 23.95
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Restricted band // Horizontal // Peak Restricted band // Vertical // Peak
rS|:|ectrum “é“ rS|:|ectrum “3
Ref Level 107.00 dbpy ® RBW 1 MH: Ref Level 107.00 diyy  RBW 1 MH:
b Att 10d8 SWT 1ms & VBW 3 MH:  Mode Auto Sweep p= ALt 10d8  SWT 1ms & VBW 3 MH:  Mode Auto Sweep
o7
M3{1] 48,33 dBpV| M3{1] 48.02 dBpv]
100 dBys 2.341070 GHz| 2.344540 GH:
0 dBy fist J;%::‘:rlﬁ”\llv it D.@‘I‘I\(iﬁ—l:l-l?lurlj
F) Fi \
B [ | { \
B0 dBys 7 T i \
o III I[ i
60 dBy r 7
50 di A | / nfr
BV - T T r T T T r
PP | FRPVEIPRGEAD! (VRO O g & C ROV SPORLY P UPITIRN 108 DORDIDATY s -&.\P AR TSR T V. gl VRTINS ISR UTRSSOE MUK Wy
40 dBys 1
0 dau
20 diuv T T
10 o5 I Vs ]
CF 2.36 GHZ 691 pts Span 120.0 itz J{fl 6F 2.56 Gz 691 pts Span 120.0 MHz
M‘l-!r':e '| Ret | Tre | Stimulus | _mesponse | Funetion | Function Result Il _Type | ret | Trec | Stimulus | _mesponse | Funetion | Function Result |
[T R | 2,31 Ghz 43.26 dopv | [T R | 2,31 Ghz 44,18 dapv | |
N2 1] 2,39 GHz 43.91 dBpv N2 1] 2,39 GHz 44.27 dBpv
N3 1 2.34107 GHz 48.33 dBpv N3 1 2.34454 GHz 48.02 dBpv

rasuring.. WRLIRRNTD W

A

L

e L

Restricted band // Horizontal // Average

Restricted band // Vertical // Average

N/A

N/A
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Spectrum €3] ? Spectrum [63) “3
Ref Level 107.00 dopv ® RBW 1 MHz Ref Level 107.00 dopv ® RBW 1 MHz
At 10d8 SWT 2ms & VBW 3 MH:  Mode Auto Sweep ALt 10d8  SWT 2 ms & VBW 3 MH:  Mode Auto Sweep
(@175 View (@175 View
M3{1] 47.84 dBpV| Ma{1] 47.28 dBpv]
100 dBy! z.34440 GHz|lll 100 dBy 0 GHz,
mi[1] 40.58 dApY mif1] 4 dByv
S0 By 1.eavon cHz|lll so deys 1.49350 GHz
B0 dBy B0 dBy
70 By 70 dBy
60 By 60 By
s e PO o) T TV . P | A 1] J :
sttt o FT A ol T oy e ¥ ¥ rpsiditpe s A wjalfsl:ahv.dbh.w.{- dedlenmid gt b it o Ll byt i FPRVPIR A
30 dy 30 dew
20 By 20 By
10 diy 10 dBy
Start 1.0 GHz 691 pts Stop 3.0 GHe J|fl Stan 1.0 GHz 691 pts Stop 3.0 GHz
Marker flmarker
Type | Ref | Tre | Stimulus | __Response | Function | Function Result Il _Type | ret | Tre | Stimulus | Response | Function | Function Result |
N1 1 1] 1.8379 GHz 48.58 deuv | N1 1 1] 1.4935 GHz 47.33 iV |
Nz | 1] 2.1621 GHz 47.19 digv | Nz | 1] 1.5224 GHz 47,49 dogv |
N3 1 2,3444 GHz 47,84 dByv | N3 1 2.1621 GHz 47,28 dByv |
Spectrum ® Spectrum 63} “3
Ref Level 7.00 dipy ® RBW 1 MHz Ref Level 7.00 dipy ® RBW 1 MHz
Att D48 BWT 90 ms & VBW 3 MH:  Mode Auto Sweep Att Dd8 BWT 90 ms & VBW 3 MH:  Mode Auto Sweep
@17 View @ 175 Max
mi[1] 51,43 dBpY] mi[1] 50.07 dBpY|
o0 diy a.z060 cHz|Ill o0 dey 9.2060 CHz,
B0 dBy I
70 dy! 70 dB
60 dy! 60 dy!
50 dBu o deu
o e T SN Pru_ fonpmy - e S VPR SURT I T s o i, s,
7 TS W . Y A LT o, | A iy i E e e TRy S SR S P et o
30 day! 30 dBy
20 dBu 20 dBu
10 By 10 dBys
0 dBys i
Start 3.0 GHz 691 pts stop 18.0 GHz |||l start 3.0 GHe 691 pts Stop 18.0 GHz
Marker Imarker ]
| _Type | Ret | Tre | Stimulus 1 _rm | Funetion | Funetion Reult I _rype | Ret | Tre | Stimulus | Response | Function | Funetion Result 1
N1 1 3.206 GHz 51.43 dByuv | [T 1 3.206 GHz 50.07 dByuv |
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Mode: 802.11b_Ant 1

Distance of measurement: 3 meter

Channel: 06

Frequency Level Detect mode Ant. Pol. CF DCF Field strength Limit Margin

(M) (dBV) (HIV) (dB) (dB) (dBV/m) (dBV/m) (dB)
1846.60 48.77 Peak H 0.00 - 48.77 74.00 25.23
2162.10 46.44 Peak H 1.99 - 48.43 74.00 25.57
2347.30 46.73 Peak H 2.54 - 49.27 74.00 24.73
1496.40 49.69 Peak \% -3.13 - 46.56 74.00 27.44
1574.50 47.59 Peak \% -2.44 - 45.15 74.00 28.85
1811.90 45.94 Peak \% -0.34 - 45.60 74.00 28.40
3250.00 48.98 Peak H -0.04 - 48.95 74.00 25.06
3250.00 49.59 Peak \% -0.04 - 49.56 74.00 24.45
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Spectrum €3] “3 Spectrum 3] I:gx
Rel Level 107.00 doyyv w RBW 1 MHz Rel Level 107.00 doyyv ® RBW 1 MHz
Att 1048 SWT 2ms & VBW 3 MH:  Mode Auto Sweep At 1008 SWT 2ms & VBW 3 MH:  Mode Auto Sweep
@ 1Pk View @ 1P% View
Ma{1] 46,73 dBpv| Ma{1] 45.94 dBpV]
100 dBy 2.34730 GHz|llf 100 day 1.B1190 GHz,
mi[1] 40.77 dBpV) Mi[1] 49.69 dBPY

S0 By 184660 GHz|Ill 50 day 1. 49640 GHz

B0 dBy 20 dBy

70 dBy 70 dBy

60 dBy 60 dB

S0 dBuv 1 b S0 dBuV L 3 JI
%\éﬂ‘:ﬂ‘muhdn ot Ml e, i st Lo i i .] f J“‘J |5, S Ry N Brp v et 3 .»J“v.-‘h.-*v\wlnhll{_._w. N L‘k-m\m bt i |

20 days 30 day

20 di 20 di

10 diy 10 diy

Start 1.0 GHz 691 pts Stop 3.0 GHz_|ffl Start 1.0 Gz 691 pts Stop 3.0 GHz
Marker flmarker

Type | Ref | Tre | Stimulus | __Response | Function | Function Result Il _Type | ret | Trc | Stimulus | __Response | Function | Function Result |

K1 1] 1,8466 GHz 48,77 deyv | NL| 1] 1,4964 GHa 45,60 dBuV |
[ | 2.1621 GHz 46,44 dipy I [ | 1.6745 GHz 47,50 dopv I
K3 1 2,3473 GHz 46.73 dByv K3 1 1,6119 GHz 45,54 dByY |
r X T f e L L
Spectrum €3] Spectrum [63) “3
Rel Level 57.00 diyy w RBW 1 MHz Rel Level 57.00 diyy w RBW 1 MHz
Att Od8  SWT 90 ms & VBW 3 MH:  Mode auto Swesp Att 0d8 SWT 00 ms & VBW 3 MH:  Mode suto Swesp
@ 1Pk View @ 1P% View
Mi[1] 18,98 dBY mil1] 49,59 dBpy

o0 dBy a.2500 GHzJIll o0 deyo 9.2500 GHz|

B0 dBy

70 dB

&0 dBy
\T{f.;.;- 7

et B Shoin i A s L TP % i
s PR B VR T S AT _...‘/'W AL s i it LR, S o KO R e “‘”‘-*fmﬂ"“”""*ﬂ‘, s R
Bl o o

30 dBy

20 dBu

10 dBy

0 dB,

Stort 3.0 GHz 691 pts Stop 18,0 GHz [l Start 3.0 GHz 691 pts Stop 18.0 GHz
Marker ] ]
| _Type | Ret | Tre | Stimulus | Response | Function | Function Result Il _rype | ret | Tre | Stimulus | Response | Function | Function Result |

[ 1 3.25 GHz 45,98 dByuv | N1 1 3.25 GHz 48,56 dBuY |
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Mode: 802.11b_Ant 1

Distance of measurement: 3 meter

Channel: 11

Frequency Level Detect mode Ant. Pol. CF DCF Field strength Limit Margin

(Miz) (dBV) (HIV) (dB) (dB) dBN/m) | (dBN/m) (dB)
1840.80 50.30 Peak H -0.05 - 50.25 74.00 23.75
2162.10 45.63 Peak H 1.99 - 47.62 74.00 26.38
2485.45 50.74 Peak H 2.94 - 53.68 74.00 20.32
1496.40 47.53 Peak \% -3.13 - 44.40 74.00 29.60
1811.90 45.87 Peak \% -0.34 - 45.53 74.00 28.47
2156.30 46.62 Peak \% 1.97 - 48.59 74.00 25.41
2487.70 50.53 Peak \% 2.95 - 53.48 74.00 20.52
3293.00 51.97 Peak H -0.05 - 51.92 74.00 22.08
4921.00 49.63 Peak \% 3.19 - 52.82 74.00 21.18
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Restricted band // Horizontal // Peak Restricted band // Vertical // Peak
Spectrum (%) L Spectrum (%) ©
Ref Level 107.00 dopy « RBW 1MHz Ref Level 107.00 dopy « RBW 1MHz
Att 10d8 SWT 1ms & VBW 3MH:  Mode Auto Sweep ALt 10d8  SWT 1ms & VBW 3 MH:  Mode Auto Sweep
@17 view (@17 view
Ma{1] S0.74 dBpV| M{1] 50,53 dBpv]
100 dByiv- arizlf 100 dauy———— 2.4876970 GHz!
I g M1[1] 46,25 dBpY it 2 M1[1] .46 dBpV]
S0 :'\': 2.4835000 GHz| 9?" " 2.4835000 GHaz|
0 cs . o0 cos )
A\ \
\Y \
70 dBy - 70 dBy
60 By '\ 1 60 By - =)
50 By - J'L*JiilLu.byi_ Ll v 5 Gl “A LJL'“I“MWJJ v
LT VR L T TR T N1 90 [ TRV NN O
40 dBys 40 ey
30 days 30 day
20 deu 20 dBu -
10 dBy 10 dBy -
CF 2.48 GHz 691 pts CF 2.48 GHz 691 pts Span 50.0 MHz
Marker Marker
Type | Ret | Tre | Stimulus | _mesponse | Funetion | Function Result Il _Type | ret | Trc | Stimulus | _mesponse | Funetion | Function Result |
NI | 1) 2.4835 GHZ 46,35 dbpv | [T | 2.4835 GHZ 46,46 dBpv |
[ 1] 2.5 GHz 45.45 dBpv [ 1] 2.5 GHz 44.33 dBpy
N3 2.485454 GHz 50.74 dByv | N3 2.487697 GHz 50.53 dByv |
bi Measuring... Emi ra A "L HMeasuring... Emi ™ A

Restricted band // Horizontal // Average

Restricted band // Vertical // Average

N/A

N/A
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Horizontal // Peak for 1 Gz to 3 Gz Vertical // Peak for 1 Gz to 3 iz

Spectrum () e Spectrum (%) o
Ref Level 107.00 dBuv ® RBW 1 MMz Ref Level 107.00 dBuv ® RBW 1 MMz
Att 10d8 SWT 2ms & VBW 3 MH:  Mode Auto Sweep ALt 10d8  SWT 2 ms & VBW 3 MH:  Mode Auto Sweep
@17 View (@175 View
M2(1] 45,63 dBpV| M3{1] 46.62 dBpv]
100 dBy z.16210 GHz|ilil 100 days 2.15630 GHa
Mif1] 50,20 dBpY| Mif1] 47.53 dapv]
90 dBy F 184080 GHz|lll S0 day I 1.49640 GHz
20 dBy/ &0 deys |
70 dBus |l 70 dBy ||
0 dauv | &0 dBy JI |

SO dBy T

iy 1 :
J' me P a Y i uL«..n‘l.. Pl I-I-ﬂ.,.b-blf . ..1‘& sy nk i I‘u,a,u&. PR T ATE A

fo b Al bk stipd

PP iy s e S LT k"rlw,‘.g. \.._,..,,‘,J-‘. Ly

30 day
30 dBy
20 di
20 dBy
10 diy
10 dBuv Start 1.0 GHz 691 pts Stop 3.0 GHz
Start 1.0 GHz 691 pts Stop 3.0 GHz_Jflsarker
Marker Type | Ref | Tre | Stimulus | Response | Function | Function Result |
| Type | Ref | Tre | | | Function | Function Result | [T V| 1.4964 GHz 47,53 degv | |
Ni 1] 1.8408 GHz 50,30 dBpv | N2 1] 1.811% GHz 4587 dipv |
N2 1 2,1621 GHz 45.63 dByv | K3 1 2,1563 GHz 46,62 dByY |
T e Y e
Spectrum ® Spectrum [63) “3
Rel Level 57.00 diyy ® RBW 1 MHz Rel Level 57.00 diyy ® RBW 1 MHz
Att Dd8 BWT 90 ms & VBW 3 MH:  Mode Auto Sweep Att Dd8  BWT 90 ms & VBW 3 MH:  Mode Auto Sweep
@ 1Pk View @ 1Pk View
Mil1] 51.97 dBpY] Mi[1] 49.63 dBpY
S0 dBys 8.2930 GHz| S0 dBys 4.9210 GHz|
B0 dBLiV- B0 dBLV-
70 dBy 70 dB
&0 diy &0 diy
‘i By 50 By T
A in b, Ay i g Sunnenn T Rl T e, o Ay
Bt T A P LR e AL A APttt e b APt e A A bl
40 dBy = 40 dBu S L
30 dey 30 dey
20 dey 20 dey
0 dBys 0 dys
0 days 0 dbys
Stort 3.0 GHz 691 pts Stop 18.0 GHe J[fl Start 3.0 GHz 691 pts Stop 18.0 GHz
Marker [|marker ]
| _Type | Ret | Tre | Stimulus | Response |  Function | Funetion Reult I _rype | Ret | Tre | Stimulus L | Funetion | Funetion Reult 1
N1 1 3,293 GHz 51,97 dByuv | N1 1 4,921 GHz 45,63 dByuv

Note.
1. No spurious emission were detected above 3 (lz.
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Mode: 802.11g Ant 1

Distance of measurement: 3 meter

Channel: 01

Frequency Level Detect mode Ant. Pol. CF DCF Field strength Limit Margin

(M) (dBV) (HIV) (dB) (dB) (dBeN/m) | (dBeV/m) (dB)
1837.90 47.92 Peak H -0.08 - 47.84 74.00 26.16
2162.10 47.15 Peak H 1.99 - 49.14 74.00 24.86
2389.48 55.20 Peak H 2.66 - 57.86 74.00 16.14
2390.00 43.37 Average H 2.66 - 46.03 54.00 7.97
1282.20 48.22 Peak \% -3.86 - 44.36 74.00 29.64
1493.50 4991 Peak \% -3.14 - 46.77 74.00 27.23
2162.10 48.34 Peak \% 1.99 - 50.33 74.00 23.67
2389.83 56.00 Peak \'% 2.66 - 58.66 74.00 15.34
2390.00 42.88 Average \% 2.66 - 45.54 54.00 8.46
3206.00 51.31 Peak H -0.02 - 51.29 74.00 22.71
3206.00 50.00 Peak \% -0.02 - 49.98 74.00 24.02
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Restricted band // Horizontal // Peak Restricted band // Vertical // Peak
rS|:|evctrum “é“ rS|:|evctrum ".‘?
Ref Level 107.00 dByuy ® RBW 1 MHz Ref Level 107.00 dbuy ® RBW 1 MHz
b Att 10d8  SWT 1ms & VBW 3IMH:  Mode Auto Sweep p= ALt 10d8  SWT 1ms & VBW 3 MH:  Mode Auto Sweep
rttm Max @ 1Pk View
M2(1] 55.20 dBpV| M2{1] 56.00 dBpY]
100 dBu 2309480 aHz|lll 100 dew 2.369030 GHz
M1[1] R T M1[1] eV
o0 dBy J'U.EI"(IIII] GHz o0 dB I{').:%II](I[II] GHz|
- /
i f i
70 dB ! JI Jll
T I T et
60 dBy! ;!4;,.;'/ }r‘ g
sl _LJ] 1y
T Pt \ R VRPN IRy PUTIPO EPUPPRUDR ST P SR PR TRV
40 By
20 dBw
20 dByf T
10 By |" . . |"
CF 2.36 GHz 691 pts Span 120.0 MHz J[ll ©F 2.36 GHz 691 pts Span 120.0 MHz
Marker Marker
| Type | Ref | Trec | Response | Function | Function Result Il Type | Ref | Trc | I | Function | Function Result |
K1 1] 2.31 GHz 43,76 dBpv [ 1] 2,31 GHz 42,88 dBpv
(= 1 2,38948 GHz 55,20 dByY [ 1 2,35983 GHz 56,00 dByY |
X T X T
Restricted band // Horizontal // Average Restricted band // Vertical // Average
Spectrum 2 €3] Spectrum 2 [63) ?
Ref Level 107.00 dbpv ® RBW 1 MHz Ref Level 107.00 dBypv ® RBW 1 MHz
Att 1048 SWT 1ms & VBW 3 MH: Mode Auto Sweep Att 10d8 SWT 1ms & VBW 3 MH: Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
[@ 17m AvgPwr [@ 17m AvgPwr
mM2(1] 43.27 dBpv| mM2(1] 42,88 dBpY]
100 dey 2290000 GH|lll 100 day 2.390000 GHz
Mi[1] dBpY; Mi[1] 92.98 dApv]
aa zatoono iz 2.310000 GHz
i o E—_—— i E——
H |F_
B0 dBy : t B0 dBy T {
70 dew |I| 70 dew ||
| |
60 dBy ) 60 dBy r'
50 dBu & it 50 dBu + "'J'J
(7 "
40 dey Fa 40 dey -1
bt PUPSNINS BIRSSIES SRRV e rt T T R || L 5 D STON IRPEII PRI VSRS P s el
30 dBy 30 dBy
20 dBy ; 20 dBy ;
O I: o I'. |
CF 2.06 GHz 591 pis Span 120.0 MHz ||l ©F 2.96 GHz 591 pis Span 170.0 iz
B Ready )i Ready ANNNRNERD W A
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Horizontal // Peak for 1 Gz to 3 (iz

Vertical // Peak for 1 Gz to 3 iz

Spectrum

®__

“é“ Spectrum

®__

[:::d
v

Ref Level 107.00 diyy & RBW 1 MMz

Ref Level 107.00 diyy & RBW 1 MMz

At 10d8 SWT 2ms & VBW 3 MH:  Mode Auto Sweep ALt 10d8  SWT 2 ms & VBW 3 MH:  Mode Auto Sweep
@175 View (@175 View
M2(1] 47,15 dBpv| Ma{1] 48,34 dBpv]
100 dBy z.16210 GHz|ll 100 dBy 2.16210 GHz
Mil1] 47.92 dapy| Mil1] 48.22 dapv
90 dBy 183790 GHz|lll 5o day 1.28220 GHz
— &0 deys
70 dBws 70 dBys
60 d 1
60 dBLV + o |
b b 50 dByv T T ¥ T
i W - L
" 5 f W oo by ’JJJ Al dddarads b 0 b g et L AN s Al
i s s e LT ogitht oWy g J\..AL.WI- atd] Memidiay g b L i) ittty ~ Aot ey al "
30 diy
20 dBy
20 dBy
20 dBy
10 dByr!
10 dB! Start 1.0 GHz 691 ﬂl Elge 3.0 GHz
Start 1.0 GHz 691 pts stop 3.0 GHz Il Sareer
Marker Type | Ref | Tre | Stimulus | Response | Function | Function Result |
| Type | Ref | Tre | Stimulus I | Function | Function Result I N1 1 1] 1,2822 GHz 48,22 diuv |
[ 1] 1.6379 GHz 47,52 dBpv | N2 1 1.4835 GHz 48,51 dByv |
N2 1 2,1621 GHz 47.15 diuy N3 1 2,1621 GHz 48.34 diyy |
r Y ) X L

Horizontal // Peak for 3 Gz to 18 (i

Vertical // Peak for 3 Gz to 18

Gz

Spectrum  (X) Spectrum (%) o
Ref Level 7.00 dipy ® RBW 1 MHz Ref Level 7.00 dipy ® RBW 1 MHz
Att Dd8 SWT 90 ms & VBW 3 MH: Mode Auto Sweep At 0d8 SWT 90 ms & VBW 3 MH: Mode Auto Sweep
@ 1Pk View @ 1P% View
mi[1] 5131 dBpv] mi[1] 50.00 dBpY|
S0 dBys 4.2060 GHz| S0 dBy 4.2060 GHz|
B0 By B0 dBLiV-
70 dy 70 dB
60 dy! 60 dy!
o . Funi A - L L SR LR et MM,
Seciin SN IR B e R A " Tt I o Vi gl -;A’"”""' e T in VTP wmy\,\‘_ Ao i, mal ] .
40 dBy = T 40 dBy ot
30 dBy! 30 dBy!
20 dBu 20 dBu
10 By 10 dBys
0 dBys 0 dBys
[Stert 3.0 GHz 691 pts Stop 18.0 GHz Jf start 3.0 GHe 691 pts Stop 18.0 GHz
Marker Marker
| _Type | Ret | Tre | Stimulus | Funetion | Funetion Result I _rype | Ret | Tre | Stimulus | Response | Function | Funetion Result 1
[ 1 3.206 GHz 51,31 dByuv | N1 1 3.206 GHz 50,00 dByY

JL

ravuring.. ORI W

Note.

1. No spurious emission were detected above 3 (lz.
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Mode:
Distance of measurement:
Channel:

802.11g Ant 1
3 meter
06

Frequency Level Detect mode Ant. Pol. CF DCF Field strength Limit Margin
(Mz) (dBV) (H/V) (dB) (dB) (dBV/m) (dBV/m) (dB)
1843.70 50.40 Peak H -0.03 - 50.37 74.00 23.63
2162.10 46.80 Peak H 1.99 - 48.79 74.00 25.21
1577.40 48.77 Peak \Y -2.41 - 46.36 74.00 27.64
2162.10 46.15 Peak \Y 1.99 - 48.14 74.00 25.86
3250.00 49.42 Peak H -0.04 - 49.39 74.00 24.62
3250.00 49.27 Peak \Y -0.04 - 49.24 74.00 24.77
Horizontal // Peak for 1 iz to 3 Gl Vertical // Peak for 1 Gz to 3 Gz
Spectrum @L . Spectrum @L o
Ref Level 107.00 dipy « RBW 1MHz Ref Level 107.00 dopy « RBW 1MHz
Att 10d8 SWT 2ms & VBW 3 MH:  Mode Auto Sweep ALt 10d8  SWT 2 ms & VBW 3 MH:  Mode Auto Sweep
@ 1% View @ 175 View
M2(1] 46.80 dBpV| M2(1] 46.15 dBpV]
100 dBy 216210 Grzlflf 100 ey 2.16210 GHz
Mil1] 50.40 dBpv) M11] 48,77 dBpV
o0 dBy h 1.a4a70 GHa|lll on dsy “ 1.57740 GHz|
&0 dBy &0 dBy |
70 dB | 708 1]
60 deu !I i 60 dau il l'
. W ] - . 8
i ] - i M —
Pt et v e SR '\‘L-a malt {._H'I g /lbl Uit itle ot il g ,‘hp,a,id VY R Ll ol Y W PR OO A
20 dou 30 dBu
20 dBys 20 dBus
10 B 10 B
Start 1.0 GHz 691 E SIEE 3.0 GHz Start 1.0 GHz 691 E SIEE 3.0 GHz
Marker Marker
Type | Ref | Trc | | | Function | Function Result Il _type | ref | Trc | Stimulus | Response | Functlon | Function Result I
NI 1] 1.8437 GHz 50,40 dBpv NI 1] 1.5774 GHz 48.77 dBpv
[ 2.1621 GHz 46.80 dByv | [ 2.1621 GHz 46.15 dByv |
:'._ | Measuring... m A :'L | Meawring. @RRNAANED W A
Horizontal // Peak for 3 G to 18 iz 1 Vertical // Peak for 3 Gz to 18 Gikz
Spectrum @L Spectrum @L [@
Ref Level 97.00 dByv © RBW 1MHz Ref Level 97.00 dByv © RBW 1 MHz
Att Od8  SWT 00 ms & VBW 3 MH:  Mode auto Sweep Att 0d8 SWT 00 ms & VBW 3 MH:  Mode suto Sweep
@ 1Pk View @ 1P% View
Mi[1] 49.42 dBpv| Mi[1] 49.27 dBpv|
S0 dBy a.2500 GHz|Ill 2o deys 9.2500 GHz,
BO dBLV- 80 dByv-
70 diy 70 dByr
60 dBy 60 dBy
zj-jr:wu R LY O ST \r“""\v-—"v o, A e T"J-nuu N T S AL Peaan P - Py
% S o D L YT SN . e e oLl ¥, LT WA PP A L L A i, S—
30 deu 30 deu
0 dBys o dys
0 dBy 0 days
|5tart 3.0 Gz 691 pts Stop 18.0 GHz [l Start 3.0 GHe 691 pts Stop 18.0 GHz
Marker Marker
Type | Retf | Tre | Stimulus | m | Funetion | Function Result I rype | ret | Tre | Stimulus | Response | Function | Function Result 1l
N 1 3.25 GHz 49,42 dBpv N 1 3.25 GHz 48.27 dBpv |
T o L n T
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Mode: 802.11g Ant 1

Distance of measurement: 3 meter

Channel: 11

Frequency Level Detect mode Ant. Pol. CF DCF Field strength Limit Margin

(Miz) (dBV) (HIV) (dB) (dB) dBN/m) | (dBN/m) (dB)
1846.60 50.17 Peak H 0.00 - 50.17 74.00 23.83
2165.00 46.22 Peak 2.00 - 48.22 74.00 25.78
2347.30 48.61 Peak H 2.54 - 51.15 74.00 22.85
2484.73 58.34 Peak H 2.94 - 61.28 74.00 12.72
2483.57 45.78 Average H 2.94 - 48.72 54.00 5.28
1490.60 47.77 Peak \'% -3.14 - 44.63 74.00 29.37
1919.00 48.42 Peak \% 0.71 - 49.13 74.00 24.87
2484.59 59.58 Peak \% 2.94 - 62.52 74.00 11.48
2483.50 45.42 Average \% 2.94 - 48.36 54.00 5.64
3293.00 51.87 Peak H -0.05 - 51.82 74.00 22.18
4921.00 49.06 Peak \% 3.19 - 52.25 74.00 21.75
This report shall not be reproduced except in full, without the written approval of KES Co., Ltd.
The test results in the report only apply to the tested sample.
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Restricted band // Horizontal // Peak Restricted band // Vertical // Peak
Spectrum @L “3 Spectrum @L ﬂ?
Ref Level 107.00 diyy & RBW 1 MMz Ref Level 107.00 diyvy ® RBW 1 MMz
Att 10d8  SWT 1ms & VBW 3IMH:  Mode Auto Sweep ALt 10d8  SWT 1ms & VBW 3 MH:  Mode Auto Sweep
(@17 view (@17 view
M 1] 50,24 dBpV| M3{1] 59.58 dBpY]
‘]E,E:J.u_.- =l e 2.4847200 GHZ rer B = 2.4845850 GHz|
2 i \ i 2.409500 g 90 cni 1\ Y 24098000 it
\ 3
B0 dByr "‘. B0 dByr ‘.\
o \1__\’ — 70 deys A T
60 dBy ._'\L"- 60 dBy v““‘n x
Iy ;
kel : kel fRii IR VT VN
40 dBy 40 diy
30 dBy 30 daw
20 diy 20 dBy =k
10 diy 10 dBy - E
CF 2.48 GHz 691 ﬂl CF 2.48 GHz 691 ﬂl Ean 50.0 MHz
Marker marker
Type | Ret | Tre | Stimulus | _Response | Funetion | Function Result Il _Type | ret | Trc | Stimulus | _mesponse | Funetion | Function Result |
N1 | Y| 2.4835 GHz 56,10 dBpv | | NL| | Y| 2.4835 GHz 57,00 dBuv |
[ 1] 2,5 GHz 45.31 dBpv | [ 1] 2.5 GHz 45.10 dBpv |
N3 1 2.48473 GHz 58.34 diuy f N3 1 2.484585 GHz 59.58 diuy I}
bi N A bi T Heasuring.. m
Restricted band // Horizontal // Average Restricted band // Vertical // Average
rS|:|evctrum 2 “3 rS|:|evctrum 2 “3
Ref Level 107.00 diyy & RBW 1 MMz Ref Level 107.00 diyy & RBW 1 MMz
b Att 10d8 SWT 1ms & VBW 3MH: Mode Auto Sweep fe Att 1048 SWT 1ms & VBW 3 MH: Mode Auto Sweep
SGL Count 100,100 SGL Count 100,100

Ho:rm mvgpwr
g

(@ 17m AvgPwr

Mi[1])

mM2{1]

$5.78 dBpv
24835720 GHZ
96,05 dBpv
2.5000000 GHz,

Mi[1] 45,42 dBpY]
24835000 GHZ|

35,12 dBpv|
2.5000000 GHz|

mM2{1]

B0 dBy!

A

B T S

il i

10 di

CF 2.48 GHz
—

691 Ei

L

691 Ei &nn 50.0 MHz

L J Ty R e A
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Spectrum @ “é“ Spectrum 3] ?
Ref Level 107.00 diyy & RBW 1 MMz Ref Level 107.00 diyy & RBW 1 MMz
At 10d8 SWT 2ms & VBW 3 MH:  Mode Auto Sweep ALt 10d8  SWT 2 ms & VBW 3 MH:  Mode Auto Sweep
(@175 View (@17 view
M3{1] 48,61 dBpV| M2(1] 48,42 dBpv]
100 dBy z.34730 GHz|llf 100 dew : 1.91900 GHz,
Ma[1] 1 50.17 dopv M11] b 47.77 dBpv
50 dBy { 184660 GHallll op gp,, 1.49060 GHz,
&0 dBys I 20 dBy/
|
o |
70 dBy | 70 dBys
di |
&0 dBy W ’ | &0 dBuv! -
S0 BV 3 M1 ( l
— w&.n!--d.u-l-\..m Ao s -u-'dlx,_.u‘» NL. _J-u.JIL»\’[ L"« ylanigply s )f [ J |
40 dBys Nt = e - oot ghg hw LvststedMia, Lo b gu Y AP Natnbeston o ida A
30 dau
20 dBy
20 dBy
20 dBy
10 dByr!
Start 1.0 GHz 691 ﬁl Elﬂﬂ.ﬂﬂl—l! 10 dB
Marker “[ll start 1.0 GHz 691 pts Stop 9.0 GHz
Type | Ref | Tre | Stimulus | _mesponse | Funetion | Function Result || arker
N1 | Y| 1.8466 GHZ 50,17 dBuV | | _Type | Ref | Tre | Stimulus | _Response | Function | Function Result |
[ [ 2.168 GHz 46.22 dByv NI 1] 1.4906 GHz 47.77 dBpv |
N3 1 2,3473 GHz 48.61 diuy N2 1 1.919 GHz 48.42 diyy

Heararing. @I W i

e T L

Horizontal // Peak for 3 Gz to 18 (i

Vertical // Peak for 3 @z to 18 Gz

Spectrum (%) Spectrum (%) o
Rel Level 57.00 dbyy ® RBW 1 MHz Rel Level 57.00 dbyy w RBW 1 MHz
Att Dd8 SWT 90 ms & VBW 3 MH: Mode Auto Sweep At 0d8 SWT 90 ms & VBW 3 MH: Mode Auto Sweep
@ 1Pk View @ 1Pk View
Mi[1] SLAB7 dapV| Mi[1] 19,06 DBpV]
S0 dBys 8.2930 GHz| S0 dBys 4.9210 GHz2|
B0 By B0 dBLiV-
70 dB 70 dB
&0 diy &0 diy
5E dys 50 dbus T
e O R p S, = e i . -
o COIT BY SRR ST S VTP N Y b Mo bt e, A i e o x
40 ey = e | | B st
30 dey 30 dey
20 dBu 20 dBu
10 dey 0 deys
0 dBys 0 dBys
[Start 3.0 GHz 691 pts Stop 18.0 GHz J[fl Start 3.0 Gz 691 pts Stop 18.0 GHz
Marker Marker
| _Type | Ret | Tre | Stimulus | mesponse |  Function | Funetion Result I _rype | Ret | Tre | Stimulus unction | Funetion Result 1
[ 1 3.293 GHz 51,87 dByuv | N1 1 4,921 GHz 45,06 dByuv |

Note.

1. No spurious emission were detected above 3 (lz.
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Mode: 802.11n(HT20) Ant 1

Distance of measurement: 3 meter

Channel: 01

Frequency Level Detect mode Ant. Pol. CF DCF Field strength Limit Margin

(M) (dBV) (HIV) (dB) (dB) (dBeN/m) | (dBeV/m) (dB)
1840.80 48.22 Peak H -0.05 - 48.17 74.00 25.83
2344.40 47.31 Peak H 2.53 - 49.84 74.00 24.16
2388.44 59.48 Peak H 2.66 - 62.14 74.00 11.86
2390.00 43.56 Average H 2.66 - 46.22 54.00 7.78
1508.00 49.09 Peak \% -3.04 - 46.05 74.00 27.95
1785.80 48.13 Peak \% -0.58 - 47.55 74.00 26.45
1916.10 48.38 Peak \% 0.68 - 49.06 74.00 24.94
2388.61 59.30 Peak \% 2.66 - 61.96 74.00 12.04
2390.00 4391 Average \% 2.66 - 46.57 54.00 7.43
3206.00 50.98 Peak H -0.02 - 50.96 74.00 23.04
3206.00 50.64 Peak \% -0.02 - 50.62 74.00 23.38
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Restricted band // Horizontal // Peak Restricted band // Vertical // Peak
rS|:|evctrum “3 rS|:|evctrum “3
Ref Level 107.00 dbpy ® RBW 1 MH: Ref Level 107.00 dByuy ® RBW 1 MH:
b Att 10d%  SWT 1ms & VBW 3IMH:  Mode Auto Sweep p= ALt 10d8  SWT 1ms & VBW 3 MH:  Mode Auto Sweep
o7 T=x ® 1P View
M2(1] 59.48 dBpV| M2(1] 59.30 dBpv]
200 dE 2.308440 GHZ 00 dB 2. 300610 GHZj
Mil1) At Mi[1) r 7
50 dBy [ 2.310000 Gtz |ll oo days | 2,310000 GHa
&0 dBy lj 20 dBy :II
f |
70 dBy | 70 dBu | 1
o ) -~  fo
) Wil
S0 dBuv: n Ty 7 N S0 dBy i T
REPN | NPT . W LPUPETD. FRTH W AT 1 Lin, o st O R PRI PR
40 dBy 40 dBy
20 dBy 0 dBy
20 dBy 20 dBy
10 Juuj|l 10 ‘uu.f’-ll‘
CF 2.36 GHz 691 pts Span 120.0 MHz J[ll ©F 2.56 GHz 691 pts Span 120.0 MHz
Marker Marker
| _Type | Ref | Tre | | | Function | Function Result Il _Type | ret | Tre | | Function | Function Result |
K1 1] 2,31 GHz 43,48 dBgy [ 1] 2,31 GHz 43,41 dBgy
[ 1 2,35844 GHz 59,48 dByY [ 1 2, 55661 GHz 59,30 dBuY |
T Y—— T T e
Restricted band // Horizontal // Average Restricted band // Vertical // Average

Spectrum 2 @L

Ref Level 107.00 diyy & RBW 1 MMz
At 0d8 SWT 1ms & VBW 3MH:  Mode Auto Sweep

SGL Count 100,100

Ref Level 107.00 diyy
At
SGL Count 100,100

Spectrum 2

10d8 SWT 1ms & VBW 3 MHz

®__

o
v

& RBW 1 MMz

Mode Auto Sweep

Pwr

L

@ 1Rm AvgPwr
mM2(1] 43,56 dBpY| mM2(1] 43.91 dBpv]
00 dBy 2.390000 GHz u 2.390000 GHz
Mi[1] 30.21 dBpY| Mi[1] dBpY]
2.310000 GHZ| 2.310000 GHz|
S0 dBy S0 dBy -
Il,ﬁm--v—" g e
B0 dBy : { B0 dBy f
| |
70 By !I 70 dBy |
50 dBy + By ,'I
/ J
50 dBus L i 50 dBus - -
e o/ “y‘-""
¥ P
40 dByVT- 1 40 dBu £
o o g o o
I BN LY B e e I L S RO RIS R
30 dBy e
20 deys : 20 deys
2
10 dmuL 10 dounE |
CF 2.96 GH!“ 691 ﬂi Span 120.0 MHz CF 2.96 GH!“ 691 ﬂi Span 120.0 MHz
Heady 8 Heady LLLLLELLL] A
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Spectrum ® “3 Spectrum [63) “3
Ref Level 107.00 diyy & RBW 1 MMz Ref Level 107.00 diyy & RBW 1 MMz
At 10d8 SWT 2ms & VBW 3 MH:  Mode Auto Sweep ALt 10d8  SWT 2 ms & VBW 3 MH:  Mode Auto Sweep
@175 View [@ 175 View
M2(1] 47.21 dBpv| M3{1] 48.38 dipv]
100 dBy z.34440 GHz|lll 100 dBy 1.91610 GHz
mi[1] 40,22 dBpv mil1] 49,00 dopy)
B, [ 184080 GHz|lll 5o day 1.50800 GHz
S0 dBy
— &0 deys
70 dBw 70 dBy
di 1
0 dauv 'I &0 dByr" ‘i
. M1 M. |
50 dBuv
.sn g T }' | T PEI TN T v [y \/J-L‘ Aol J[ Al L.l L | J l““ﬂ-n 4
40 By et ¥ stV Lk Mot agh s sl lod b e T P | EpT o gl ol et . ! ikl g
30 diy
20 dBy
20 dBy
20 dBy
10 dByr!
10 dB! Start 1.0 GHz 691 ﬁ; Elge 3.0 GHz
Start 1.0 GHz 691 pts stop 3.0 GHz Il Sareer
Marker Type | Ref | Tre | Stimulus | Response | Function | Function Result |
| Type | Ref | Tre | | | Function | Function Result I N1 1 1] 1.508 GHz 49,00 déuy |
N1 1] 1.8408 GHz 48.22 dipv | N2 1] 1,7858 GHz 48.13 dipv |
N2 1 2,3444 GHz 47.31 diuy N3 1 1.9161 GHz 48.38 diyy |

Horizontal // Peak for 3 Gz to 18 (i

Vertical // Peak for 3 @z to 1

8 iz

Spectrum (%) Spectrum (%) o
Rel Level 57.00 diyy ® RBW 1 MHz Rel Level 57.00 dbyy w RBW 1 MHz
Att Dd8  BWT 90 ms & VBW 3 MH:  Mode Auto Sweep Att Dd8 BWT 90 ms & VBW 3 MH:  Mode Auto Sweep
(@175 View (@175 View
mif1] 50,98 dBpY] Mi[1] 50.64 dBpY)
S0 dBys 9.2060 GHz| S0 dBys Q.2060 GH2|
B0 dBLiV- B0 dBLiV-
70 By 70 dBy
&0 diy &0 diy
ju dBy 0 dBys
e S ho [P St TRITT TR P o b .
g P IRUNT S SRS R SR RO L — D ik Lok A A s s Thd i A YOI PP
40 dBy S 40 dBy T
30 dey 30 dey
20 dew 20 dey
10 dey 0 deys
0 dBys 0 dBy
Start 3.0 GHz 691 pts Stop 18.0 GHe J[fl Start 3.0 GHz 691 pts Stop 18.0 GHz
Marker Marker
| _Type | Ret | Tre | Stimulus | Response | Function | Funetion Result I _rype | Ret | Tre | Stimulus | Response | Function | Funetion Reult 1
N1 1 3,206 GHz 50,58 dByuY | [T 1 3.206 GHz 50,64 dByuY

Hearring. @I W

JL

e —
by A

Note. |
1. No spurious emission were detected above 3 (lz.
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Mode:

Distance of measurement:

Channel:

802.11n(HT20) Ant 1

3 meter

06

Frequency Level Detect mode Ant. Pol. CF DCF Field strength Limit Margin
(Mz) (dBgvV) (H/V) (dB) (dB) (dBgV/m) (dBgV/m) (dB)
1811.90 47.48 Peak H -0.34 - 47.14 74.00 26.86
1846.60 48.83 Peak H 0.00 - 48.83 74.00 25.17
2344 .40 47.61 Peak H 2.53 - 50.14 74.00 23.86
1577.40 49.88 Peak \% -2.41 - 47.47 74.00 26.53
2162.10 48.16 Peak A\ 1.99 - 50.15 74.00 23.85
3250.00 49.87 Peak H -0.04 - 49.84 74.00 24.17
3250.00 49.16 Peak A\ -0.04 - 49.13 74.00 24.88
Horizontal // Peak for 1 Gz to 3 Gz Vertical // Peak for 1 Gz to 3 @
Spectrum €3] B;'-x Spectrum [63) ?
e o aus S e 3 e s ML e A
@ 1Pk View @ 1Pk View
100 deyv S 2 Sinso oot 100y e S Atann o
it A 1190 ool o ae it "‘ i
B0 dByr | 80 deys ||
o I
) ol P ) i
) | S0 dBLV- L ]
‘%‘P,&Md’ﬂ‘q‘v‘k’ B i et s .,’L,. R oy ML&W.,JLL L_,_.,_,‘ AT AP ‘-ﬂn*”.‘.‘w IS ORI PR (L1 AT W RORTIOTY ) _‘l y -qu L\m ) 2 I
;f-;ul.n GHz 691 pts Stop 3.0 GHz 10 diy!
Marker Start 1.0 GHz 691 pts Stop 3.0 GHz
Type | Ret | Tre | Stimulus | _mesponse | Funetion | Function Result | [frrarker
5 aus e assT o] Dol bt | Trel _Gimulus —Sespome 1 Functon ot T !
T — ———r T e e ——
Horizontal // Peak for 3 @iz to 18 Gz 1 Vertical // Peak for 3 (z to 18 (iz
Spectrum @L Spectrum @L B—?

Ref Level 97.00 dipy

® RBW 1 MMz

Ref Level 97.00 dipy

& RBW 1 MMz

Att Dd8 SWT 90 ms & VBW 3 MH:  Mode Auto Sweep ALt 0d8 SWT S0 ms & VBW 3 MH:  Mode aAuto Swesp
@ 1Pk View @ 1Pk View
Mif1] 49.87 dBpV| Mi[1] 19,16 dBPY]
S0 dBys 8.2500 GHz| S0 dBys 4.2500 GHz|
B0 dBLV- BO dByV:
70 dB 70 dBu
&0 diy &0 diy
2;‘:‘ E dBy
B g I TP PP W "t e i R i LN UVEPITTIOE, oS T PR i, AW,
ot Ao e a0 e L LT ST P e St A T i A LAt il
40 dBy e[| +0 dew -
30 dey 30 dey
0 dBy 0 dBL
0 dBy 0 dBy
0 dbys 0 dbys
Start 3.0 GHz 601 pts Stop 18.0 GHz |fll Start 3.0 GHz 691 pts Stop 18.0 GHz
Marker Marker
Type | Ret | Tre | Stimulus | Response | Function | Function Result W _Type | ret | Trc | Stimulus [ | Funetion | Function Result |
[ 1 3.25 GHz 45,67 dByuv | N1 1 3.25 GHz 45,16 dByuv |
e LI | Y e L
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Mode: 802.11n(HT20) Ant 1

Distance of measurement: 3 meter

Channel: 11

Frequency Level Detect mode Ant. Pol. CF DCF Field strength Limit Margin

(Miz) (dBV) (HIV) (dB) (dB) dBN/m) | (dBN/m) (dB)

1840.80 49.37 Peak H -0.05 - 49.32 74.00 24.68
2344.40 48.35 Peak H 2.53 - 50.88 74.00 23.12
2483.79 62.10 Peak H 2.94 - 65.04 74.00 8.96
2483.57 47.73 Average H 2.94 - 50.67 54.00 3.33
1551.40 48.08 Peak \% -2.65 - 45.43 74.00 28.57
2162.10 46.56 Peak \% 1.99 - 48.55 74.00 25.45
2483.50 62.43 Peak \% 2.94 - 65.37 74.00 8.63
2483.50 46.63 Average \% 2.94 - 49.57 54.00 4.43
3293.00 51.84 Peak H -0.05 - 51.79 74.00 22.21
4921.00 48.88 Peak \% 3.19 - 52.07 74.00 21.93
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Restricted band // Horizontal // Peak Restricted band // Vertical // Peak

Spectrum @L [@ Spectrum @L “3

Ref Level 107.00 diyy & RBW 1 MMz Ref Level 107.00 diyy ® RBW 1 MMz
At 10d8 SWT 1ms & VBW 3 MH:  Mode Auto Sweep ALt 10d8  SWT 1ms & VBW 3 MH:  Mode Auto Sweep
@ 1Pk View @ 1Pk Max
M{1] 62,10 dBpV| M2(1] 45.56 dBpV]
[ASRABN == 5 eI gLy 2.5000000 GHz
\ mi[1] 60,94 dopv \ ML) 62.43 dBpY
50 dBy LY 2.4635000 GHzll o g, L 2.4835000 GHz,
\ 3
&0 dBys T 20 4By Ill‘
70 doys \v; - . \
Z ~Wkw\-;_-;$ H TR fw: N
60 dB) b4
T s o™ 0 dBuV Ty
g} pa A W
50 del - LI
RS R TR ST
40 diy
40 dBy
20 dey
20 dBy
20 dBy
20 dBy
10 dByr
CF 248 GHz 691 pts 10 dBy T
Marker CF 2.48 GHz 691 pts Span 50.0 MHz
Type | Ref | Tre | Stimulus | _mResponse | Funetion | Function Result || arker
NL| 1] 2.4835 GHz 0,94 deuv | | |_Type | Ref | Tre | Stimulus 1 | Function | Function Result |
[ [ 2.5 GHz 45.34 dBpv | NI 1] 2,4835 GHz 62.43 dBpv
N3 1 2.483789 GHz 62,10 diyy f N2 1 2.5 GHz 45.56 diyy

X e L L X e I L
Restricted band // Horizontal // Average Restricted band // Vertical // Average

Spectrum 2 Spectrum 2 “3
Ref Level 107.00 dBpv ® RBW 1 MHz Ref Level 107.00 dBpv ® RBW 1 Mz
b Art 108 SWT 1ms & VBW 3MH:  Mode Auto Sweep p= Att 10¢8 SWT 1ms & VBW 3MH:  Mode Auto Sweep
SGL Count 100,100 SGL Count 100,100
le:rm 2vgrwr (@ 17m AvgPwr

g

Mi[1] 47.73 dBpv| Mi[1] 16.63 dBpY]
100 dg 24835720 GHz{lll 100 day 2.4835000 GHz
M2{1] 36.27 dBpY| M2{1] A6.47 dBpv]

2.5000000 GHzZ 2.5000000 GHz|

so ~r T

B0 dBy!

\\*m_,ﬂ,._ s

J\“

S paan P S

il i
1

691 Ei &nn 50.0 MHz
T Readr  WAMANANRD WG A

10 di

CF 2.48 GHz 691 Ei

L
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Horizontal // Peak for 1 Gz to 3 Gz Vertical // Peak for 1 Gz to 3 iz

Spectrum (%) G Spectrum (%) o
Ref Level 107.00 diyy & RBW 1 MMz Ref Level 107.00 diyy & RBW 1 MMz
At 10d8 SWT 2ms & VBW 3 MH:  Mode Auto Sweep ALt 10d8  SWT 2 ms & VBW 3 MH:  Mode Auto Sweep
(@175 View (@17 view
M2(1] 48,35 dBpv| M2(1] 46.56 dBpY]
100 dBy z.34440 cHz|llf 100 dew 210 GHz,
mi1] 49,37 dopv Ma[1] i\ 08 dBpy
50 dBys 184080 GHzllll op gg, 1.55140 GHaz,
B0 dBy B0 dBy |
70 dBys 70 dBys Jl
60 dBLV } 60 dBLV : l
50 day = i I 50 day J T
%"il:wu..mm't..u»x.,,.-.‘l.,.m__.w‘qﬂj_,-‘d]“ P 0] I ;\J.» Y RV ST || et Jvqu-%ﬁ,kL by a .}q. Al Sl sy ingy
0 dBu 20 dBy
20 dBy 20 dBy
10 dy 10 dEy
Start 1.0 GHz 691 EE! ENZE 3.0 GHz Start 1.0 GHz 691 EE! ENZE 3.0 GHz
Marker Marker
| _Type | Ref | Tre | | Response | Function | Function Result Il _Type | ret | Tre | Stimulus | | Function | Function Result |
NI 1] 1.8408 GHz 49.37 dBpv | NI 1] 1.5514 GHz 48.08 By |
N2 1 2,3444 GHz 48,35 diuy I} N2 1 2,1621 GHz 46.56 diyy

)i T L | )i R L
Horizontal // Peak for 3 Gz to 18 (i Vertical // Peak for 3 @z to 18 Gz

Spectrum ® Spectrum €3]

Ref Level 57.00 dByy ® RBW 1 MMz Ref Level 57.00 dByy ® RBW 1 MMz
Att Dd8 SWT 90 ms & VBW 3 MH: Mode Auto Sweep 0d8 SWT 90 ms & VBW 3 MH: Mode Auto Sweep

@ 1Pk View

[:::d
v

mif1] 48,08 dBpY
4.9210 GHz2|

Mif1]

S0 dBy

B0 dBLV-

70 dByf

€0 dEy

SEduu

i o A

2 MO N ettt LA S Bt Lol [TYRT STy
By

'-J“WML-J'LAJ-\)-.\;M mopti e IR AR L e

30 dBy

20 dey

10 diy

0 dBy
[Start 3.0 GHz 691 pts Stop 18.0 GHz J[fl Start 3.0 GHz 691 pts Stop 18.0 GHz
Marker ]
| _Type | Ret | Tre | Stimulus L | Funetion | Funetion Reult 1

N1 1 3.293 GHz 51,84 dByuv |

j Heararing. @I W0

JL

| _Type | Ret | Tre | Stimulus | mesponse |  Function | Funetion Reult 1l
N1 1 4,921 GHz 45,58 dByuv

i e —
J J ﬂ

Note.
1. No spurious emission were detected above 3 (lz.
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Mode: 802.11n(HT40) Ant 1

Distance of measurement: 3 meter

Channel: 03

Frequency Level Detect mode Ant. Pol. CF DCF Field strength Limit Margin

(M) (dBV) (HIV) (dB) (dB) (dBeN/m) | (dBeV/m) (dB)
1082.50 49.66 Peak H -4.57 - 45.09 74.00 28.91
1835.00 50.18 Peak -0.11 - 50.07 74.00 23.93
2347.30 48.22 Peak H 2.54 - 50.76 74.00 23.24
2386.70 62.86 Peak H 2.65 - 65.51 74.00 8.49
2390.00 48.17 Average H 2.66 - 50.83 54.00 3.17
1502.20 49.13 Peak \% -3.09 - 46.04 74.00 27.96
1826.30 47.59 Peak \% -0.20 - 47.39 74.00 26.61
2162.10 46.95 Peak \% 1.99 - 48.94 74.00 25.06
2387.92 61.57 Peak \'% 2.66 - 64.23 74.00 9.77
2390.00 46.89 Average \% 2.66 - 49.55 54.00 4.45
3206.00 51.67 Peak H -0.02 - 51.65 74.00 22.35
3206.00 50.41 Peak \% -0.02 - 50.39 74.00 23.61
This report shall not be reproduced except in full, without the written approval of KES Co., Ltd.
The test results in the report only apply to the tested sample.
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Restricted band // Horizontal // Peak Restricted band // Vertical // Peak
rS|:|evctrum “3 rS|:|evctrum “3
Ref Level 107.00 dbpy ® RBW 1MHz Ref Level 107.00 dbpy ® RBW 1MHz
b Att 10d8  SWT 1ms & VBW 3IMH:  Mode Auto Sweep p= ALt 10d8  SWT 1ms & VBW 3 MH:  Mode Auto Sweep
|o = view [@ 1Pk View
M2(1] 62,86 dBpV| M2(1] BLST dBpV]
100 I 2.386700 GHZ 100 ") 2.307920 GHz|
m1[1] 42,56 dByy ML) 432,96 dBYY
o0 days eamontGlizlll oo deys AT
/ /
20 dBy/ / |
] ]
70 dBus .‘Il J’
f
. Tl A AL
By ¥ Tl
A A
S0 deuv—- o A U‘H “ A -
WP A IYPEITETE EVCS B AT T PR PRSI Ao s SRR PPy
40 ey
20 dey
20 dBus
i i F2
10 dBuvT 0 dBuvT T
CF 2.36 GHz 691 pts Spon 120.0 Mz ||l GF 2.36 Gz 691 pts Spon 120.0 MHz
Marker Marker
|_Type | Ref | Tre | |__Function | Function Result IIff _Type | Ref | Trc | 1 |__Function | Function Result |
NI 1] 2.31 GHz 43.56 dBpy NI 1] 2.31 GHz 43.56 dBpv
[ 1 2.3867 GHz 62.66 dByv [ 1 2.38782 GHz 61.57 dByY |
:'L | Measuring... m :'L | Measuring... m
Restricted band // Horizontal // Average Restricted band // Vertical // Average
Spectrum 2 ® Spectrum 2 [63) “3
Ref Level 107.00 dopy « RBW 1MHz Ref Level 107.00 dopy © RBW 1MHz
Att 1048 SWT 1ms & VBW 3 MH: Mode Auto Sweep Att 10d8 SWT 1ms & VBW 3 MH: Mode Auto Sweep
SGL Count 100,100 SGL Count 100,100
(@ 15m AvgPwr (@ 15m AvgPwr
mM2(1] 18,17 dBpv| mM2(1] 16,89 dBpY]
100 days 2.390000 GH2 " 2,390000 GHe,
Mi[1] 82,94 dBpV| Mi[1] 39.00 dBpv]
2.310000 GHz 2.310000 GHz,
90 dBy
P —
B0 dBy : i .
f [
| |
70 deus | | |
| {
60 ey 7 t ]
. L | ol
o o A=
d it |
40 dey I -
NP NGRS SV Sy, et | (RN RIS BSSRREN SRR S
30 dBys
20 dey -
10 10 dan I
SrZa6cHz 691 pts span 1200wz i cF .36 Gz 691 pts Span 120.0 MHZ
D Ready bi e GIRNARARS 08 A
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Spectrum ® “3 Spectrum [63) “3
Ref Level 107.00 dopv ® RBW 1 MHz Ref Level 107.00 dopv ® RBW 1 Mz
At 10d8 SWT 2ms & VBW 3 MH:  Mode Auto Sweep ALt 10d8  SWT 2 ms & VBW 3 MH:  Mode Auto Sweep
(@175 View (@175 View
M3{1] 48.22 dBpv| Ma{1] 46.95 dBpV]
100 day! z.34730 GHz|ill 100 dey 216210 GHz
mi[1] 49.66 dApY M) 49.13 dapy)
S0 By r\ 100250 GHz|lll 5o day 1.50220 GHz
B0 dBy B0 dBy
70 By 70 dBy
60 By 60 By .
50 B 1' 5 1 50 dBuV' T I i T
2 Flagaht
Pl it S T SO P, ")LM;. sl sus i 4 U I\"'\‘}\ L - kg—wumpwkmm ) .,..._a.,wl,.... :_.L;.JN ™ .,_...JII ) LT A .
30 dy 30 dew
20 By 20 By
10 diy 10 diy
Start 1.0 GHz 691 pts Stop 3.0 GHe J|fl Stan 1.0 GHz 691 pts Stop 3.0 GHz
Marker flmarker
Type | Ref | Tre | Stimulus | __Response | Function | Function Result Il _Type | ret | Trc | Stimulus | __Response | Function | Function Result |
N1 1 1] 1.0625 GHa 49.66 diuv | N1 1] 1,5022 GHa 49.13 diuv |
N2 1] 1.83E GHz £0,18 dipv N2 1] 1.8263 GHz 47,59 digv |
N3 1 2,3473 GHz 45,22 dbyv K3 1 2,1621 GHz 46,95 dByY |
i ——— it e L
Spectrum €3] Spectrum [63) I:gx
Ref Level 7.00 dipy = RBW 1 MHz Ref Level 7.00 dipy ® RBW 1 MHz
Att D48 BWT 90 ms & VBW 3 MH:  Mode Auto Swesp Att Dd8  BWT 90 ms & VBW 3 MH:  Mode Auto Sweep
(@155 View [@ 175 View
mi[1] S1.67 dBpv mi[1] 50.41 dBpY|
o0 diy a.2060 cHz|Ill 20 dey 9.2060 GH2,
B0 dBy! I
70 dy 70 dB
60 dy! 60 dy!
in dBuY 0 dBy
Ao " o ~ 1
et e S ATRSPUIPE RECSWE POV ST TN S U e s g e M L ey ) TP OO
40 dBy v st | || EREE o
30 By 30 dBy
20 dBu 20 dBu
10 dey 0 deys
0 dBys e
Start 3.0 GHz 691 pts stop 18.0 GHz |||l start 3.0 GHe 691 pts Stop 18.0 GHz
Marker Imarker ]
| _Type | Ret | Tre | Stimulus | mesponse |  Function | Funetion Reult I _rype | Ret | Tre | Stimulus | Response | Function | Funetion Reult 1
N1 1 3.206 GHz 51,67 dByuv | N1 1 3.206 GHz 50.41 dBpv |
T oy X e L |

Note.

1. No spurious emission were detected above 3 (lz.
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Mode: 802.11n(HT40) Ant 1
Distance of measurement: 3 meter
Channel: 06

Frequency Level Detect mode Ant. Pol. CF DCF Field strength Limit Margin
(M) (dBaY) (HV) (dB) (dB) (dBaV/m) | (dBV/m) | (dB)
1846.60 47.74 Peak H 0.00 - 47.74 74.00 26.26
2344.40 49.46 Peak H 2.53 - 51.99 74.00 22.01
1493.50 49.72 Peak \Y -3.14 - 46.58 74.00 27.42
1947.90 47.22 Peak \% 0.99 - 48.21 74.00 25.79
2165.00 46.58 Peak v 2.00 - 48.58 74.00 25.42
3250.00 48.73 Peak H -0.04 - 48.70 74.00 25.31
3250.00 49.33 Peak v -0.04 - 49.30 74.00 24.71

Horizontal // Peak for 1 Gz to 3 Gz Vertical // Peak for 1 @z to 3 @k

Spectrum @L o Spectrum (%) o
Rel Level 107.00 doyv ® RBW 1 MHz Rel Level 107.00 doyyv w RBW 1 MHz
Att 1048 SWT 2ms & VBW 3 MH:  Mode auto Swesp Att 1048 SWT 2ms & VBW 3 MH:  Mode auto Sweep
@ 1P% View @ 1P% View
M2(1] 49,46 dBpV| M3{1] 46.58 dBpV]
100 dBy 2.34440 GHz|lll 100 daywv- 2.16500 GHz
M1[1] 47.74 dOpv Mi1l1] . 49,72 dBpv
50 dBys | 184660 GHz |l 5o doys I'\" 1.49350 GHz,
20 doy 20 dBy
| o
| 60
60 dBus ! By T
¢ [t 1
‘l 50 diy ¥
S0 dBy ¥ ¢ 1
ettt o i ,-,‘,ulﬂ-»\f; WIPRRETE T | v I ._A]l | - TR
g-'j';*‘*\—' ikl bl Aee iy 0 'l{.‘..u,,. T An }\.} k‘\, ol 40 dBy LA IO LN PR P T \y R
30 day
30 dBy
20 dBuv
20 dBy
10 diy
10 dB Start 1.0 GHz 691 pts Stop 3.0 GHz
Start 1,0 GHz 691 pis Stop 3.0 GHz [l arker
Marker Type | Ref | Tre | Stimulus | Response | Function | Function Result |
Type | Ref | Trc | | | _Function | Function Result I [ 1] 1.4935 GHz 49,72 dBuv |
Ni 1| 1.8466 GHz 47,74 dBpv N2 1 1.547% GHz 47,22 dipv
N2 1 2,3444 GHz 48,46 dBuY | K3 1 2,165 GHz 46,58 dBuY |
Il | Heasuring... ﬁmi s ﬂ\ 1 | Measuring... m;; L A
Spectrum (%) Spectrum @L o
Rel Level 57.00 diyy ® RBW 1 MHz Rel Level 57.00 diyv ® RBW 1 MHz
Att Dd8 SWT 90 ms & VBW 3 MH:  Mode Auto Sweep ALt 0d8 SWT S0 ms & VBW 3 MH:  Mode Auto Swesp
@ 1Pk View @ 1Pk View
Mi[1] 48.73 dBpV| Mi[1] 49.33 dBpv]
S0 dBys 8.2500 GHz| S0 dBys 4.2500 GHz|
B0 dBLV- B0 dByV:
70 dB 70 dBu
&0 diy &0 diy
m B
i (gl 8 b A ratas, " A Al AL L ap . o A -l ~
S b M o A A A D sl s, i et iheteriond b At o bt s It T it TS, ¥ RN
40 dBy 40 dBy ]
30 dey 30 dey
0 dBy 0 dBL
o dey 0 dBy
0 dbys 0 dbys
Start 3.0 GHz 691 pts Stop 18.0 GHz [l Start 3.0 GHz 691 pts Stop 18.0 GHz
Marker Marker
Type | Retf | Tre | Stimulus | Response |  Function | Function Result I _Type | ret | Tre | Stimulus | Response |  Function | Function Result 1l
N1 1 3.25 GHz 45.73 dByuv | [ 1 3.25 GHz 45,33 dByuv

:'L | Measuring... m A :'L | Measuring... ami. /ﬁl

This report shall not be reproduced except in full, without the written approval of KES Co., Ltd.
The test results in the report only apply to the tested sample.

KES-P-5101-14 Rev. 1 KES A4




s

KES Co., Ltd.

C-3701, 40, Simin-daero 365beon-gil,

Dongan-gu, Anyang-si, Gyeonggi-do, Korea
Tel: +82-31-425-6200 / Fax: +82-31-424-0450

www.kes.co.kr

Test report No.:

KES-RF-17T0018
Page (61 ) of (128)

Mode: 802.11n(HT40) Ant 1

Distance of measurement: 3 meter

Channel: 09

Frequency Level Detect mode Ant. Pol. CF DCF Field strength Limit Margin

(Miz) (dBV) (HIV) (dB) (dB) dBN/m) | (dBN/m) (dB)
1846.60 49.68 Peak H 0.00 - 49.68 74.00 24.32
2162.10 47.18 Peak 1.99 - 49.17 74.00 24.83
2344.40 48.72 Peak H 2.53 - 51.25 74.00 22.75
2484.30 67.57 Peak H 2.94 - 70.51 74.00 3.49
2484.01 50.59 Average H 2.94 - 53.53 54.00 0.47
1577.40 48.24 Peak \'% -2.41 - 45.83 74.00 28.17
1846.60 49.32 Peak \% 0.00 - 49.32 74.00 24.68
2026.00 46.52 Peak \% 1.58 - 48.10 74.00 25.90
2483.72 65.99 Peak \'% 2.94 - 68.93 74.00 5.07
2484.22 50.41 Average \Y 2.94 - 53.35 54.00 0.65
3293.00 52.02 Peak H -0.05 - 51.97 74.00 22.03
4921.00 48.90 Peak \% 3.19 - 52.09 74.00 21.91
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Restricted band // Horizontal // Peak Restricted band // Vertical // Peak
Spectrum @L ? Spectrum @L “3

Ref Level 107.00 diyy

& RBW 1 MMz

Ref Level 107.00 diyy

& RBW 1 MMz

At 10d8 SWT 1ms & VBW 3MH:  Mode Auto Sweep ALt 10d8  SWT 1ms & VBW 3 MH:  Mode Auto Sweep
@170 View (@175 View
Ma{1] B7.57 dByv| M3{1] 65.99 dBpY]
100 B! : 24042960 chz{lll 100 dpuy — 24837170 GHz,
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i
10 diy 10 dBy T
CF 2.48 GHz 691 pts CF 2.48 GHz 691 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | Stimulus | __Response | Function | Function Result Il _Type | ret | Tre | Stimulus | __Response | Function | Function Result |
N1 1 1] 2,4835 GHz 66,00 dBuV | N1 1] 2,4835 GHz 64,29 diuV |
[ 1| 2.5 GHz £6.44 dipy | [ 1| 2.5 GHz £6.59 dipv |
N3 1 2.484206 GHz 67,57 diyl | K3 1 2.483717 GHz 65,90 diyl |
T e I )i e L L
Spectrum 2 “3 Spectrum 2 “3
Ref Level 107.00 dBpy ® RBW 1 MHz Ref Level 107.00 dBpv ® RBW 1 MHz
b art 1088 SWT 1ms & VBW 3MH:  Mode Auto Sweep p= ALt 108 SWT ims & VBW 3MH:  Mode Auto Sweep
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Spectrum ® “3 Spectrum [63) “3
Rel Level 107.00 doyy ® RBW 1 MHz Rel Level 107.00 doyyv ® RBW 1 MHz
At 10d8 SWT 2ms & VBW 3 MH:  Mode Auto Sweep ALt 10d8  SWT 2 ms & VBW 3 MH:  Mode Auto Sweep
@ 1Pk View @ 1P% View
Ma{1] 48,72 dBpv| M{1] 46.52 dBpV]
100 diy 2.34440 GHZ, 100 dBy 2.02600 GHz|
M) 49,68 dBpv Mil1] 40,24 dopy)
} A |
S0 By 1."‘ 1.84660 GH2) S0 dByr | 1.57740 GHz|
B0 dBy B0 dBy $
70 dBy |! 70 dBy [I
60 dBy ¥ v\ 60 dBy | 1
wa I |
50 dBu 'jL 1 [‘L ]ﬂ 50 dBuv' - —
LT s h oy | l I
Pl al . A, i T s A . ﬁ'wn-hddnﬁ‘.““u&wy\{lLL JETVTIYE LK1 PRV, 0 DN LY O] D PTSTIY. R
30 day 20 days
20 di 20 di
10 diy 10 diy
Start 1.0 GHz 691 pts Stop 3.0 GHz_|ffl Star 1.0 GHe 691 pts Stop 3.0 GHz
Marker flmarker
Type | Ref | Tre | Stimulus | __Response | Function | Function Result Il _Type | ret | Trc | Stimulus | __Response | Function | Function Result |
K1 1] 1,8466 GHa 45,68 dBuV | N1 1] 1.5774 GHZ 48,24 diyv |
N2 1] 2.1621 GHz 47,18 dipv N2 1] 1.8466 GHz 45,32 dipv |
K3 1 2,344 GHz 48.72 dBpv | K3 1 2,026 GHz 46.52 dByv |
Horizontal // Peak for 3 Gk to 18 Gifz Vertical // Peak for 3 Gz to 18 Gl
Spectrum €3] “3 Spectrum [63) “3
Rel Level 57.00 diyy ® RBW 1 MHz Rel Level 57.00 dbyy ® RBW 1 MHz
Att 08 SWT 00 ms & VBW 3 MH:  Mode Auto Swesp 0Dd8  SWT 90 ms & VBW 3 MH:  Mode Auto Swesp
@ 1Pk View @ 1Pk View
Mil1] 52.02 dBpy mif1] $8.90 dBpY]
S0 dBys 8.2930 GHz| 4.9210 GHz2|
B0 dBy
70 dB
&0 dBy
sE u d -
himn et T S PRRERY B AT e i b s ,,,,Jx b = s ks
5 B At e e Moo 04 e d LY OSORTYR O Y it i e R, s Nkl T L LN S N
Bl et ot
30 dBy
20 dBu
10 dBy
0 dBy
Stort 3.0 GHz 691 pts Stop 18.0 GHz |fll Start 3.0 GHz 691 pts Stop 18.0 GHz
Marker Marker
| _Type | Ret | Tre | Stimulus | Response | Function | Funetion Result I _rype | met | Tee | Stimulus | mesponse |  Function | Funetion Reult 1l
[ 1 3.293 GHz 52,02 dByuv | [ 1 4,921 GHz 45,50 dByuY |
T e T e L |

Note.

1. No spurious emission were detected above 3 (lz.
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Mode: 802.11b_Ant 2

Distance of measurement: 3 meter

Channel: 01

Frequency Level Detect mode Ant. Pol. CF DCF Field strength Limit Margin

(M) (dBV) (HIV) (dB) (dB) (dBV/m) (dBV/m) (dB)
1837.90 50.21 Peak H -0.08 - 50.13 74.00 23.87
1994.20 48.69 Peak H 1.44 - 50.13 74.00 23.87
2389.70 49.65 Peak H 2.66 - 52.31 74.00 21.69
1496.40 50.48 Peak \% -3.13 - 47.35 74.00 26.65
1907.40 49.19 Peak \% 0.60 - 49.79 74.00 2421
1994.20 50.15 Peak \ 1.44 - 51.59 74.00 22.41
2346.45 49.19 Peak \% 2.54 - 51.73 74.00 22.27
3206.00 51.23 Peak H -0.02 - 51.21 74.00 22.79
3206.00 50.12 Peak \ -0.02 - 50.10 74.00 23.90
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Restricted band // Horizontal // Peak

Restricted band // Vertical // Peak

Spectrum
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Restricted band // Horizontal // Average

Restricted band // Vertical // Average

N/A

N/A
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Spectrum |'w Spectrum |'w
Raf Lavel 107,00 dBuv - RBW 1 MHz Ref Lavel 107,00 dBuv - RBW 1 MHz
be At 10¢8  SWT 2ms @ VBW 3 MH:  Mode Auto Sweep P art 10d8  SWT 2ms @ VBW 3MH:  Mode Auto Sweep
I.\Dk View I.\Dk View
mz[1] 48,69 dBpv| ma[i] 50.15 dBpv|
100 dayv 1.99420 GHz| 100 g8y 1.899420 GHz|
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20 ey
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Start 1.0 GHz 691 pts Stop 3.0 GHz Marker
Marker Type | Ref | Tre | Stimulus | ®esponse | Function | Function Rosult |
Type | Raf | Tre | Stimulus | __mesponse | Function | Function Result | M1 4] 1.4964 GHz | 50.48 dBpv |
M| 1 1.6379 GHz 50,21 dByv | mz| 1 1.9074 GHz 45,18 dByv |
Mz 1 1.5942 GHz 48,69 dBuv M3 1 1.5942 GHz £0.15 dByv
Spectrum ® “é“ Spectrum 63} l “3
Rel Level 57.00 diyy ® RBW 1 MHz Rel Level 57.00 dbyy w RBW 1 MHz
Att Dd8 SWT 90 ms & VBW 3 MH:  Mode Auto Sweep Att Dd8 SWT 90 ms & VBW 3 MH: Mode Auto Sweep
@ 1Pk View @ 1Pk View
TR 51.23 dBpv mif1] 50.12 dBpy|
S0 dBys 4.2060 GHz| S0 dBys Q.2060 GHz|
B0 dB| B0 dB|
70 By 70 dBy
&0 dBy &0 diy
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10 By 10 diys
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Start 3.0 GHz 691 pts Stop 18.0 GHz [l Start 3.0 GHz 691 pts Stop 18.0 GHz
Marker Marker
| _Type | Ret | Tre | Stimulus | mesponse |  Function | Function Result Il _rype | met | Tre | Stimulus | Response | Function | Funetion Result 1l
N1 1 3,206 GHz 51,23 dByuv | N1 1 3,206 GHz 50,12 dByuv |
r X o )i e UL
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Mode:

Distance of measurement:

Channel:

802.11b_Ant2
3 meter
06

Frequency Level Detect mode Ant. Pol. CF DCF Field strength Limit Margin
(Mz) (dBV) (H/V) (dB) (dB) (dBN/m) (dBV/m) (dB)
1751.10 49.56 Peak H -0.88 - 48.68 74.00 25.32
1837.90 49.43 Peak H -0.08 - 49.35 74.00 24.65
1441.40 49.15 Peak \Y -3.30 - 45.85 74.00 28.15
1536.90 50.54 Peak \Y -2.78 - 47.76 74.00 26.24
2000.00 50.46 Peak v 1.50 - 51.96 74.00 22.04
3250.00 52.85 Peak H -0.04 - 52.82 74.00 21.19
3250.00 49.01 Peak v -0.04 - 48.98 74.00 25.03
Horizontal // Peak for 1 iz to 3 Gl Vertical // Peak for 1 Gz to 3 Gz
rSpel:ln.lm 1 :@] rSpel:ln.lm 1 E
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Horizontal // Peak for 3 G to 18 (iz Vertical // Peak for 3 Gz to 18 Gz
Spectrum @L [@ Spectrum @L ?
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@ 17k Max @ 175 View
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